ASSEMBLY INSTRUCTION/2XEAIO XYNAPMOAOI'TXHX

Components/EEapthuota;

These instructions must be used to ease the assembly of your furniture.
Please ensure that you have all the components before assembly.
Remember to place the part on a carpeted floor or blanket in order to protect them from damage while you assemble
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AvTéG 01 00MYieG TPEMEL VaL YPTGLLOTOMHOVV Yl TN OLEVKOAVVGT] TIG GLUVOPLOAOYNONG TMV ETITAMY GOGC.
BePowmbeite 6Tt Exete OAa ta e&apThpata TPy and T cvvappordynon. Gvunbeite va tonobetioete Ta pépn oe
S0mEd0 [LE LOKETA 1] KOLPEPTOL Y1 VO TOL TPOGTOTEWETE O CNEG KOTA TN GUVOPUOAOYNOM.

Step 1:




ASSEMBLY INSTRUCTION/ZXEAIO XYNAPMOAOI'TXHX
" Components/ECaptiuata:

These instructions must be used to ease the assembly of your furniture.

Please ensure that you have all the components before assembly.

Remember to place the part on a carpeted floor or blanket in order to protect them from damage while you assemble.
AVTEC 01 001Yieg TPEMEL VAL YPNGLLOTOMBOVY Y10l T1 OIEVKOAVLVGT TG GUVAPLOAOYNONG TOV EXITAMV GOC.
Befowmbeite 61t Eyete Ol ta e&apThpata Tpwv and ™ cuvaproroynon. Gvunbeite va tonobetoete ta uépn oe
damedo e HoKETA 1) KOLPEPTO Y1 Vo Ta TPooTATEWETE amd (e KaTd T cuvappoldynon.

Please DO NOT fully tighten all screw and bolts until the entire item is completely assembled [Tapakaiodpe MHN coi&ete A pog OAeg Tig Bideg kot To pmovAdvia péypt va cuvapLoloynOel TANPOG OAOKANPO TO AVTIKEILEVO



Step 3:

Step 3:







ASSEMBLY INSTRUCTION/Z2XEAIO XYNAPMOAOI'TXHX
T Components/Ecaptnuata; B. X1
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F. X1
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M6 x 65 +NUT =4 pcs M6 x 60 =2 pcs

These instructions thust be used to ease the assembly of your furniture. M6 x 50 =2 pcs M6 x 50 + CAP =2 pcs
Please ensure that you have all the components before assembly. .
Remember to place the part on a carpeted floor or blanket in order to protect them from damage while you @ @ H

assemble. Avtég ot 0dnyieg Tpoopilovtat va ypnoipomonodv yio va SIEVKOAHVOVV T1 GUVAPHOAOYNOT TOV ETITAMY
ooc BefaimBeite o1 éyete 6da Ta péon mpowv amd mm auvapnod dynan Ouunfeits va tomolstiaere 10 sEGpa as

damedo pe pokéta 1 KovBEPTa yio va To. TPooTATEWETE amd {Nuié Katd n cuvappoidynon

M6 x 40 + CAP = 2 pes 4=2pes

Please DO NOT fully tighten all screw and bolts until the entire item is completely assembled I[Tapoxoarodpue MHN cei&ete mApmg Oleg Tig Bideg kot To umovAdvia péypt va cvvapporoyndet TApmg oldxAnpo o (xvmca{usvo"






Step 7:

Step 8:

apporoynOel TIApwg oAOKANPO TO AVTIK

UTOVAOVIOL HUEYPL VO, GV

Please DO NOT fully tighten all screw and bolts until the entire item is completely assembled ITapakorodpue MHN coi&ete minpmg 0leg Tig Bideg ko Ta




	Sheets and Views
	AI

	22-0275_.pdf
	Sheets and Views
	AI


	22-0275__.pdf
	Sheets and Views
	AI





